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Li-ion Battery 18500

Sample name : 5o\ 5000mAh,7.40Wh
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Remarks:The results shown in this test report refer only to the sample(s) tested; this test report cannot be
repreproduced,except in full, without prior written permission of the company. The report would be invalid
without specific stamp of test institute and the signatures of compiler and approver.If the report is not
stamped with the accreditation recognized seal, it will only be used for scientific research, education, and
internal quality control activities, and is not used for the purpose of issuing supporting data to the society.
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H3C BT Hth 18500
=R Chinese 3.7V, 2000mAh,7.40Wh
Sample name YEN Li-ion Battery 18500
English 3.7V, 2000mAh,7.40Wh
v e
ﬁénn«ﬁﬁ 01
Sample No.
THCHAL A0 BEIRRH A B A 7]
Consignor KEEPPOWER TECHNOLOGY CO.,LIMITED.
A e BT A B BE YRR A R A ]
Manufacturer KEEPPOWER TECHNOLOGY CO.,LIMITED.
W75 s e " e
A B E COET ki@t MEEAY 21 BITR)FFHRIE 188 %K
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Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Model Regulations (21th Rev. edition) special provisions 188

FEah SN RO, RF $18.3*563.1mm
Appearance Black cylindrical battery, size ©18.3*53.1mm
A0, 28 1 35 B K5 T LS 4R46 (398*300%230mm), P4 %% 200 il sy, Hajthi$E 2 6.88kg.

Packing method

Rectangle corrugated carton(398*300*230mm), containing 200 lithium ion batteries, the
net weight of batteries is 6.88kg.

ERTEESNgRR !
Accepted date

Fer i H HA
Test date

2020-04-03 2020-04-03 ~ 2020-04-07

Rz 5 1.2m xRS AR B E I
Test items 1.2m Drop test, Gross Weight Measure
P e R Re e k2 1.2 KRERTRES, R b ama, Ba-ESHN
eI ) LR AL I R B S A R, 2B B E R 10.0kg(BH).
The tested package is capable of withstanding a 1.2m drop test in any orientation
K2 i without damage to cells or batteries contained therein, without shifting of the contents so
LS as to allow battery to battery or cell to cell contact and without release of contents. The
Conclusion weight of the package is 10.0kg(gross mass).
2k Hi(Issue date): 2020-04-07
HIE /
Comments
i ’?E @ CE % - ?1 e { ;
Compiler: Checker: -IJ |J 7 & Approver: )
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Shenzhen SEM Test Technology Co., Ltd.
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FRYEE R SR i
Fe AT H 44 PR Standard requirement or M gh R .If"”t“ﬁ H/iE
No. Name of test the clause number of Test result est Remarks
standard conclusion
R R, Wi
Yisets .
Il | The package is not
& | cracked, the
% | contents are not
damaged and not
B E (T R imiE shifted
B EIEA)
(21 AT hR) R AR E 188 BRI, WA
Zak Y IBRY/ S
EE: KRRV RS __UNITED NATIONS 5& The Ifaétkage is nhot o }
1.2m Drop Test Recommendations on | ¢ | Cracked, the Passed
the TRANSPORT OF % | contents are not
DANGEROUS GOODS" damaged and not
Model Regulations (21" shifted
Rev. edition) special
provisions 188 AR R, K
WEhE
| The package is not
| cracked, the
J% | contents are not
damaged and not
shifted
BEE CeTfatiiz
BT L E A
(2L EITRR)FFER L E 188
\ » 2
AT B A UNITED NATIONS o
2 | Gross Weight "Recommendations on 10.0kg Passed /
Measure the TRANSPORT OF
DANGEROUS GOODS"
Model Regulations (21"
Rev. edition) special
provisions 188
DRIF BT % AF WEEEE: 20°C -25°C; MEERSE:  45% - 75%
Testct(a)rr:\girtci)grr]nent Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
TR H ,
Test items
A3 A A L » i
Subcontracted PN v AR / Post /
test condition = Name code
Subcontra
cted Hutik ) HLi )
Laboratory | aqdress Tel
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The package photo

18500 2000mAnh

3.7V 7.40Wh
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